s.s. "CONTE RusSso".

Loeffler Beller and Escher Wyss Turbine Installations

IT IS SUBMITTED the Vienns Surveyors be infermed
the results of the tests carried out on materials intended for
this installat¥on, referred to in their letter of the 18th
instant, have been examined and:that they are consldered te
be generally satisfactory.

With reference to the creep tests, 1t 1is ngraaﬁ
that the Firm have shown that the materlal meets the requlrements
of the Pomp and Enders definition ef creep limlt, and the
Surveyers should be asked to thank the Firm for the additional
information provided by centimiing the test te 72 hours.

With reference to the impact test results, it
ghould be pointed out that the Ized test results, where the
impact value 1s stated in terms of metre kilegrams per sq.
centimetre, are not understood, and the Surveyors should be
asked to glve full particulars and state whether there are
any special reasons why these values are so mch lower than

the tests carried out on specimens with a Mesnager netch.
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